
 
 

Prepared for: 
Capital Region Water 
Dauphin County, Pennsylvania 
 

CAPITAL REGION WATER 
WASTEWATER SYSTEM 
2023 CONSULTING ENGINEER’S ANNUAL REPORT 
 
Final Report 
Dated September 27, 2023  
 



TABLE OF CONTENTS 

  

1.0  INTRODUCTION ................................................................................................................................... 1 
1.1  Report Methodology and Limitations .................................................................................................................... 1 

2.0  DESCRIPTION OF WASTEWATER SYSTEM ......................................................................................... 2 
2.1  Overview ............................................................................................................................................................................ 2 
[...]
Table 11.  Historical Wastewater and Stormwater System Operation and Maintenance Expenses................ 28 

Figures 

Figure 1.  Wastewater System Infrastructure Map ................................................................................................................. 4 
Figure 2.  CRW AWWTF Process Flow Diagram ...................................................................................................................... 5 
Figure 3.  Wastewater Operations Division Organizational Chart ................................................................................ 25 

 

Appendices 

A Wastewater System Service Area Map 

B Permitted Combined Sewer Overflow List 

C Wastewater Treatment Plant – 2022 Operations Summary Tables 

D Wastewater Treatment Plant – 2022 Operations Summary Graphs 

 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  1 

1.0 INTRODUCTION 
 
Gannett Fleming, Inc. (GF) has prepared this Wastewater System Consulting Engineer’s Annual 
Report for Capital Region Water (CRW) as required by Section 7.11 of the Trust Indenture between 
CRW and The Bank of New York Mellon Trust Company, N.A. originally dated May 1, 2017. This 
Annual Report is being submitted to comply with the following requirements, as outlined in the 
Indenture: 
 

“It shall be the duty of the Consulting Engineers, in addition to the other duties prescribed 
elsewhere in this Indenture, to prepare and file with the Authority and with the Trustee on 
or before 90 days prior to the beginning of each Fiscal Year hereafter, a report setting forth 
the following: 
a. Their advice and recommendations as to the proper maintenance and repair of the 
operating and wastewater delivery infrastructure of the Sewer System during the next 
Fiscal Year; 
b. Their advice and recommendations as to the Capital Additions that should be made 
during the next Fiscal Year and their estimate of the amounts of money necessary for such 
purpose; and 
c. Their finding whether the operating and wastewater delivery infrastructure of the 
Sewer System have been maintained in good repair and sound operating condition and 
their estimate of the amount, if any, required to place such operating and wastewater 
delivery infrastructure in such condition and the details of such expenditures and the 
approximate time required therefor.” 

 
The CRW fiscal year runs from January 1 through December 31. The wastewater system is owned 
and operated by CRW and includes an Advanced Wastewater Treatment Facility (AWTF), a 
conveyance system, and wastewater and stormwater collection systems located within the City of 
Harrisburg (City) limits. The wastewater system includes approximately 36 miles of sanitary sewers, 
40 miles of stormwater sewers, and 101 miles of combined sanitary and stormwater sewers. 
 
The wastewater collection system serves customers located within the City. The conveyance and 
treatment systems provide wastewater conveyance and treatment services to the City and 
Suburban wholesale customers. Suburban wholesale customers are located in Susquehanna 
Township, Lower Paxton Township, Swatara Township, Paxtang Borough, Penbrook Borough, and 
Steelton Borough. 
 
1.1 Report Methodology and Limitations 
 
In preparing this Annual Report, Gannett Fleming reviewed existing records and documents 
prepared by or on behalf of CRW to understand, assess, and report on the technical information 
contained therein as it relates to the Annual Report. The major relevant documents provided by 
CRW and reviewed as part of the Annual Report include, but are not necessarily limited to, the 
following: 
 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  2 

 Municipal Wasteload Management (Chapter 94) Report and Semi-Annual Report on 
Consent Decree Implementation, March 2023; 

 Design and Operational Parameters Associated with the Wastewater System; 
 Monthly Treatment Plant Operating Data (January 2022 through December 2022); 
 Historic Wastewater System Expenses (FY 2022); and 
 Budgeted FY 2023 Wastewater System Expenses. 

 
The review also included discussions with representatives of CRW and performance comparisons 
to other comparable wastewater systems and related industries.  In addition, on August 2, 2023, 
Gannett Fleming staff conducted visual site inspections of select components of the Wastewater 
System, including the Advanced Wastewater Treatment Facility, the Front Street Pump Station and 
the Spring Creek Pump Station. 
 
This Annual Report summarizes the findings of the inspections, the data and document reviews, 
and discussions with CRW staff.  Gannett Fleming has not independently verified the accuracy of 
the information provided by CRW and others. However, it is believed such sources are reliable and 
the information obtained to be appropriate for the analysis undertaken and the conclusions 
reached herein. In addition, the scope did not include review of any pending or threatened 
litigation against CRW. 
 
In completing this Annual Report for CRW, Gannett Fleming is not serving in the role of a 
“municipal advisor” under the regulations of the Securities and Exchange Commission. As such, 
Gannett Fleming is not recommending any action regarding municipal financial products or the 
issuance of municipal securities; and is not acting as a registered municipal advisor to CRW and 
does not owe a fiduciary duty to CRW pursuant to Section 15B of the Securities Exchange Act of 
1934, as amended by the Dodd-Frank Wall Street Reform and Consumer Protection Act, with 
respect to the information and material prepared in connection with this Annual Report. CRW 
should discuss any information and material prepared in connection with this Annual Report with 
any and all internal and external financial and other advisors that they may deem appropriate 
before acting on this information and material. 
 
2.0 DESCRIPTION OF WASTEWATER SYSTEM 
 
2.1 Overview 
 
CRW is a municipal authority that owns and operates an AWTF, a conveyance system, and a 
wastewater and stormwater collection system within City limits. The AWTF is an activated sludge 
treatment process that employs biological nutrient removal technology to achieve nitrogen and 
ammonia requirements. Overall, the wastewater system includes separate sanitary sewers, 
separate stormwater sewers, and combined sanitary and stormwater sewers. All discharges to 
surface waters from the ATWF and CSOs are permitted under NPDES Permit Number PA0027197. 
A summary of the major wastewater system facilities is provided in Table 1. The wastewater 
collection system provides service to customers located within the City. The conveyance and 
treatment systems provide wastewater conveyance and treatment services to City and Suburban 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  3 

wholesale customers. The Suburban wholesale customers account for approximately 59% of the 
flows to the AWTF. 
 

Table 1.  Summary of Major Wastewater and Stormwater System Facilities 
Facility Description Design 

Hydraulic 
Capacity 

(mgd) 

Design 
Peak 

Capacity 
(mgd) 

2022 
Average 
Flow (1) 
(mgd) 

2022  
Peak  

Flow (1) 
(mgd) 

Advanced Wastewater  
Treatment Facility 

High Purity Oxygen 
Activated Sludge Plant 

45.0 75.4 20.2 28.6 (2) 

Front Street Pump Station Pump Station --- 60.0 13.5 55.3 
Spring Creek Pump Station Pump Station --- 28.9 5.30 13.3 
City Island North Pump Station Pump Station --- 0.432 0.006 0.014 
City Island South Pump Station Pump Station --- 0.432 
Market Street Pump Station Pump Station --- Unavailable Unavailable Unavailable 
 (1) Flows as reported in the 2022 CRW Municipal Wasteload Management (Chapter 94) Report. 

(2) Maximum monthly flow, which occurred in May 2022. 
 

A map of the wastewater system’s infrastructure, including stormwater pipe, interceptor sewers, 
force mains, gravity sewer mains, and pump stations, is shown in Figure 1. 
 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  4 

Figure 1.  Wastewater System Infrastructure Map 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  5 

2.2 Wastewater Treatment Plant 
 
The AWTF is a high purity oxygen activated sludge WWTP that is permitted for an Annual Average 
Design Flow of 45.0 million gallon per day (MGD). The treatment process consists of preliminary 
treatment, including ¼-inch mechanical screening and vortex grit removal; primary clarifiers; high 
purity oxygen multi-stage BNR activated sludge bioreactors; secondary clarifiers, and chlorine gas 
disinfection. Solids treatment includes gravity thickening, two-stage anaerobic digestion, and 
dewatering via a belt filter press. A process flow diagram is shown in Figure 2.  The dewatered 
biosolids cake is permitted for land application under General Permit PAG-08-3597. 
 
CRW operates a hauled waste program that accepts septage, landfill leachates, and select 
industrial wastes.  Hauled waste less than 3-4% TS is discharged prior to grit removal and hauled 
sludges with higher solids content are discharged directly into the gravity thickeners.  There was 
a total of 16 million gallons of hauled waste treated at the AWTF in 2022. 
 

 
Figure 2.  CRW AWWTF Process Flow Diagram 

 
2.3 Wastewater Pump Stations 
 
CRW maintains four (4) wastewater pump stations: Front Street, Spring Creek, City Island North, 
and City Island South, as well as the Market Street stormwater pump station. 
 
The Front Street Sewage Pump Station, located at 830 South Front Street, receives combined 
sewage flows from the 42-inch by 42-inch Front Street interceptor and 60-inch diameter Paxton 
Creek interceptor. The Pump Station was constructed in the late 1950s. Rehabilitation of the Front 
Street Pump Station was completed in July 2021, which replaced the aging infrastructure at the 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  6 

station and increased peak capacity to 60 mgd.   Improvements included replacement of pumps, 
bar screens, screenings conveyance equipment, controls, and associated improvements to 
electrical, HVAC, and building systems to meet current code requirements. The Pump Station 
conveys flow approximately 6,100-feet to the AWTF through a 48-inch diameter cast iron force 
main joined by the contribution of Spring Creek Pump Station into the force main approximately 
2,000-feet upstream of the AWTF.  The 2022 annual average daily flow was 13.5 mgd with peak 
daily flow of 55.3 mgd.  
 
The Spring Creek Pump Station was originally constructed in 1959 and has a peak design capacity 
of 28.9 mgd. In 2022, it conveyed an average daily flow of 5.30 mgd to the AWTF with a peak daily 
flow of 13.3 mgd. The pump station is located just southwest of the intersection of South Cameron 
Street and Magnolia Street and serves the southern portions of the wastewater collection system. 
It conveys combined wastewater from the Spring Creek Interceptor and the Hemlock Street 
Interceptor to the AWTF. Wastewater enters the station through a 24-inch diameter cast iron 
interceptor on the east side of the station and a 27-inch diameter reinforced concrete pipe 
interceptor on the south side. The station is equipped with three (3) pumps that discharge through 
a 24-inch diameter cast iron line, which ultimately connects to the 48-inch diameter force main 
from the Front Street Pump Station. The Spring Creek Pump Station also has a permitted 
combined sewer overflow (CSO) chamber that relieves the system during high flow events. The 
Spring Creek Pump Station is nearing the end of its useful life, and CRW has begun evaluating 
potential improvement options for how to implement improvements to the station. CRW is 
waiting to determine capacity and screening requirements for upgrading or 
replacement/relocation of the Spring Creek Pump Station once they have a better idea of how the 
Front Street Pump Station upgrade affects flow management of the system. 
 
The City Island North Pump Station is located at the north end of City Island in the City of 
Harrisburg. Wastewater is conveyed from the City Island South Pump Station and elsewhere on 
City Island to the CRW collection system in Harrisburg. 
 
The City Island South Pump Station is located near the center of City Island in the City. It conveys 
wastewater from elsewhere on City Island to the CRW collection system in Harrisburg. The pump 
station continues to be bypassed and flow is being directed to the City Island North Pump Station. 
This is due to the lack of pumping requirements out of both facilities as pumping is not required 
at both pump stations to accommodate service flow requirements. Currently CRW operates the 
pump station but has not accepted ownership of the pump station. 
 
CRW also operates the Market Street Pump Station, which conveys stormwater from a railroad 
underpass to Paxton Creek. 
 
2.4 Wastewater Conveyance 
 
There are six (6) interceptors in the wastewater conveyance system, which convey collected 
wastewater from the City and Suburban customers to the AWTF. The interceptors are summarized 
in Table 2.  Three (3) of these interceptors convey combined wastewater from trunk lines, and each 



Capital Region Water 
Wastewater System Consulting Engineer’s Annual Report September 2023 
 

 
  

 |  7 

trunk line has an associated CSO regulator structure and outfall. The other three (3) interceptors 
only convey sanitary wastewater.  In addition, the wastewater conveyance system also includes 
approximately 36 miles of sanitary sewers, 40 miles of stormwater sewers, and 101 miles of 
combined sanitary and stormwater sewers. 
 

Table 2.  Conveyance System Summary 
Interceptor Type Size 

(in) 
Length 

(mi) 
Material Number 

of CSO 
Outfalls 

CSO Discharge 
Receiving 

Waters 
Front Street  Combined 39x36; 

40; 42 
3.95 Concrete, 

VCP 
27 Susquehanna 

River 
Paxton Creek Combined 59x48; 

60 
5.53 Concrete 26 Paxton Creek 

Hemlock Street Combined 24 0.52 Concrete, 
VCP 

5 Paxton Creek 

Spring Creek Sanitary 24-36 2.03 Concrete, 
CMP, DIP 

0 N/A 

Paxton Creek 
Relief 

Sanitary 48 1.15 Concrete 0 N/A 

Asylum Run Sanitary 24 0.67 Concrete, 
VCP 

0 N/A 

 
2.5  Combined Sewage Overflows (CSOs) 
 
CRW operates and maintains 59 CSO regulator structures located along the Front Street, Paxton 
Creek, and Hemlock Street interceptor sewers, which ultimately direct combined wastewater 
(sanitary wastewater and stormwater) to the AWTF. The CSO regulators discharge to a total of 58 
CSO outfalls (two regulators share an outfall).  The receiving waters are the Susquehanna River for 
regulator structures along the Front Street interceptor and Paxton Creek (a tributary of the 
Susquehanna) for regulators along the Paxton Creek and Hemlock Street interceptors. 
Additionally, the Front Street and Spring Creek Pumping Stations have emergency stormwater 
outfalls that will only activate during a mechanical failure of the pump station or if the station’s 
capacity is exceeded during large storms, for a total of 60 CSO outfalls.  
 
During dry weather conditions, the CSO regulator structures divert all the combined wastewater 
from the trunk sewer lines to the interceptor sewers. During wet weather, the rate and volume of 
the sanitary and stormwater flow from the system of collector sewers increases significantly and 
can exceed the capacity of the downstream interceptor sewers and the AWTF. When this occurs, 
the CSO regulator structures (oftentimes called diversion structures) divert a controlled volume of 
flow to the interceptor, while untreated excess combined wastewater is discharged to receiving 
waters. Appendix A summarizes the location, downstream interceptor, and receiving water for each 
CSO outfall. 
  



Capital Region Water 